
making everyday smoother 1
1 V 07

Master X62 FWD 735105192218 V 07

For kit numbers: For kit numbers:

1050722200 --Renault Master X62 FWD Van

rear 2C

1051922100 --Renault Master X62 FWD front

2C

1050722210 --Renault Master X62 FWD Chassis cab 1051922200 --Renault Master X62 FWD

Van

rear
1051222200 --Renault Master X62 FWD Van 1051922202 --Renault Master X62 FWD

1051222210 --Renault Master X62 FWD Chassis cab 1051922210 --Renault Master X62 FWD

Chassis cab
1051922212 --Renault Master X62 FWD

1051922400 --Renault Master X62 FWD Van
4C

1051922410 --Renault Master X62 FWD Chassis cab

RENAULT
Master X62 FWD
PARTS LIST
Renault



making everyday smoother2
2 V 07

F
F

Master X62 FWD VB-FullAir - Front axle



making everyday smoother 3
3 V 07

Item Qty. Description Part number

1 2 Height sensor

2 1 Height sensor bracket left

3 2 Ball joint M6

4 2 Height sensor rod HtH=180mm

5 1 Ball joint bracket left

6 1 Ball joint bracket right

7 2 Ball joint bracket clamp

8 1 Height sensor bracket right

9 2 Height sensor bracket clamp

- 1 Wiring harness

A 6 Washer M6

B 4 Lock nut M6 nylon

C 4 Washer M5

D 4 Bolt M5x10

E 2 Bolt M6x40

F 2 Tie-wrap 4.6x200 fir tree Ø6.5mm H=7.5mm

1052091030

0062090141

1052095178

1052095004

1052090143

1052090144

1052090145

0062090142

0062090143

1052201117

0011206000AA

0011006000AA

0011205000AA

0010105010AA

0010106040AA

0030225105

RENAULT
Master X62 FWD



making everyday smoother4
4 V 07

10

11

Master X62 FWD VB-FullAir - Front axle



making everyday smoother 5
5 V 07

Item Qty. Description Part number

10
1 Air spring + Shock absorber left

1 Air spring + Shock absorber right

11 2 Stabiliser arm (including two flange lock nuts)

Not available anymore

Not available anymore

1052070093

RENAULT
Master X62 FWD



making everyday smoother6
6 V 07

Original parts from the vehicle

Item Qty. Description

S1 1 Chassis

S2 1 Rear axle

S3 2 Spring plate

Item Qty. Description

S4 4 U-bolt

S5 1 Spare-wheel winch 

2627

8

28

28

Master X62 FWD VB-FullAir - Rear axle



making everyday smoother 7
7 V 07

Item Qty. Description
Part number
Van version

Part number
Chassis cab version

1 1 Main spring left

2 1 Main spring right

3 1 Upper cross beam

4 2 Upper spring plate

5 1 Compressor box *

6 2 Shock absorber

7 2 Air spring

8 2 Piston

9 1 Panhard rod

10 2 Height sensor rod

11 1 Ball-joint bracket left

12 1 Ball-joint bracket right

13 1 Height sensor left

14 1 Height sensor right

15 1 Panhard rod bracket

16 2 Bump stop

19 2 Mounting bracket compressor box

20 1 Spacer

21 1 Wiring bracket

22 1 Centring part

23 2 Spacer

24 1 Panhard rod ball-joint (including fasteners)

25 1 Winch support spare wheel

26 1 Compressor box bracket

27 1 Compressor box bracket

28 2 Air coupler

- 1 Wiring harness

- 1 Supply cable

* For an exploded view of the compressor box, see chapter ‘General - Universal compressor box 7’

1052010060 

1052010061 

1052040076 

1052040077 1052040091

1052130116 1052130123

1052100057A 

1052032530 

1052030174 

1052060065 

1052095063A 

1052090127 

1052090128 

1052090125 

1052090126 

1052060066 

1052151270 

1052131104 

1052350047 

1052350049 

1052131102 

1052025716 

1052061416 

N/A 1052350058

1052131099
1052131111

1052131100

0020000015 

1052201148 

1052201149 

RENAULT
Master X62 FWD



making everyday smoother8
8 V 07

Item Qty. Description

S7 Fasteners shock absorber

S8 Fasteners main spring

Original parts from the vehicle

Item Qty. Description

S4 U-bolt

S6 Nut U-bolt

S4

S6

C

B

A

D

L

S8

S7

F

F

E

G

D

L

H

F

P

J

P

J

S7

S4

S8

S6

4641

BA

46

BB

41

44

45

43

42

40

I

Master X62 FWD VB-FullAir - Rear axle



making everyday smoother 9
9 V 07

Item Qty. Description Part number

A 2 Bolt M10x55x1.25 

B 2 Washer M10

C 2 Lock nut M10 nylon

D 2 Allen screw M8x25

E 1 Bolt M16x90

F 2 Washer M16

G 1 Lock nut M16 

H 1 Castellated nut (is included in item 24 Panhard rod ball-joint)

I 1 Split pin (is included in item 24 Panhard rod ball-joint)

J 4 Washer M6

L 2 Washer M8

P 4 Allen screw M6x12

xx These items are intended for single use and must not be reused

Item Qty. Description Part number 
(Only for kit nr. 1051922202, 1051922212)

40 1 Air tank assembly (items 41 .. 46) 1052255117

41 2 Hose clamp ø140-160 0014416040

42 1 Air coupler ø6 x G1/8" straight 0020000019

43 1 Air coupler M22x1/8" 0020500006

44 2 Plug M22 2156560016

45 1 Air tank 10 L 3000301053

46 2 Air tank bracket 3000301054

BA 4 Lock nut M8 0011008001AA

BB 4 Washer Ø24 0011308000A

xx These items are intended for single use and must not be reused

0010110055CA

0011210000A

0011010000CA

0010308025AA

0010116090CA

0011216000AA

0011016001AA

-

-

0011206000AA

0011208000AA

0010306012AA

RENAULT
Master X62 FWD



making everyday smoother10
10 V 07

Original parts from the vehicle

Item Qty. Description

S8 1 Fastener handbrake cable support

S8

O

I

O

N

R

Q

M

JK

I

O

N

O

T

M

J

K

U

U

T

1

1

1

M

Master X62 FWD VB-FullAir - Rear axle



making everyday smoother 11
11 V 07

Item Qty. Description Part number

I 4 Allen screw M12x30 0010312030CA

J 4 Washer M6 0011206000AA

K 4 Lock nut M6 0011006001AA

M 3 Lock nut M8 0011008001AA

N 2 Bolt M12x30 0010112030CA

O 6 Washer M12 0011212000AA

Q 1 Washer M8 ø30x1.5 0011308030A

R 1 Bolt M8x20 0010108020AA

T 2 Washer M8x3 0011208002A

U 2 Bolt M10x55 0010110055CA

xx These items are intended for single use and must not be reused

RENAULT
Master X62 FWD



making everyday smoother12
12 V 07

www.vbairsuspension.com

INCREASED COMFORT, BETTER DRIVEABILITY, MORE SAFETY.

VB-AIRSUSPENSION, 


